GTRONGARM

816A HI-LIFT PRO 2 STG TRANS JACK PRODUCT # 030527

611 603 612
@ @97

—
608 609 // 613
02
602— m:m @%@
603—- 607 éL 614
604—C /
631 -
i )

www.strongarminc.com



REF
01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
20
21
23

24
25
26
27
28
29
107
108

XX

816A HI-LIFT PRO 2 STG TRANS JACK PRODUCT # 030527

PART NUMBER
PCN-814AP23
PCN-814AP22
PCN-816AP03
PCN-814AP20
PCN-816AP05
PCN-816AP06
PCN-814AP17
PCN-814AP15
PCN-952BP32
PCN-814AP14
PCN-816AP11
PCN-816AP12
PCN-814AP11
PCN-814AP12
PCN-816AP15
PCN-816AP16
PCN-816AP17
PCN-816AP606
PCN-816APHU
PCN-816AP23

PCN-814AP47
PCN-814AP106
PCN-816AP30
PCN-816AP43
PCN-814AP101
PCN-816AP29
PCN-816AP107
PCN-814AP106

PCN-816APHU

PCN-816APRK

DESCRIPTION
DUST SEAL
SEAL

TOP NUT

O RING

RAM

RAM RETAINER
BOLT M10X30
DUST SEAL
WASHER
SEAL

FLANGE

O RING
PACKING

O RING

TOP NUT

O RING

RAM
WASHER
RESERVOIR

BASE ASSEMBLY
(CYLINDER,R

AIR VENT ASSY

O RING

NUT

BOLT

HANDLE

GRIP

BOLT

SEAL

COMPLETE POWER
UNIT

REPAIR KIT MODEL
816A

REF

30
31
32
34
35
36
37
38
39
40
41
42
43
REF

44
45
46
47
49
50
51
52
53
54
55
56
57
58
59
60
61

GTRONGARM

PART NUMBER
LEG SET
PCN-816AP30
PCN-816AP606
PCN-816AP32
PCN-814AP96
PCN-952BP09
PCN-816AP36
PCN-816AP37
PCN-814AP93
PCN-816AP39
PCN-814AP610
PCN-816AP41
PCN-814AP93
PCN-816AP43
PART NUMBER
PUMP SET

PCN-816A-
CCPS

PCN-814AP51
PCN-814AP50
PCN-814AP49
PCN-816AP47
PCN-814AP52
PCN-816AP50
PCN-816AP51
PCN-816AP52
PCN-816AP53
PCN-814AP26
PCN-814AP44
PCN-816AP56
PYA-970P04-9
PCN-816AP58
PCN-814AP32
PCN-814AP33
PCN-814AP45

www.strongarminc.com

DESCRIPTION

NUT

WASHER 10
HALF RING ASSY
NUT M12
WASHER
CASTER ASSEMBLY
LEG ASSEMBLY
BOLT M12X35
LEG ASSEMBLY
NUT M12

PIPE STAND
BOLT M12X35
BOLT
DESCRIPTION

COMPLETE PUMP
SET

CONNECTING ROD
SPRING RET
SPRING

DUST PIPE

SET SCREW M8X10
PUMP PISTON
DUST SEAL

O RING

PUMP PISTON
WASHER

O RING

PUMP BASE

STEEL BALL
SPRING

WASHER

SCREW VALVE
BOLT M10X55

REQ

20

[EEN
o

0 W b W EFE W EFL D

REQ

AR R R NRRRRRRRRRRR R



REF

62
63
64
65
66
67
68
69
REF

70
71
72
73
74
75
76
77

601
602
603
604
605
606
607
608
609
610
611
612
613

PART NUMBER

RELEASE VALVE
SET

PCN-816A-CRVS
PCN-814AP34
PCN-816AP63
PCN-814AP38
PCN-816AP65
PCN-816AP66
PCN-814AP40
PCN-814AP39
PCN-814AP41
PART NUMBER

PUMP PEDAL
SET

PCN-816A-CPPS
PCN-814AP59
PCN-814AP56
PCN-814AP58
PCN-816AP73
PCN-816AP74
PCN-814AP53
PCN-814AP55
PCN-814AP54
SADDLE SET
PCN-816AP120
PCN-814AP85
PCN-814AP84
PCN-814AP56
PCN-816AP98
PCN-816AP103
PCN-816AP606
PCN-952BP33
PCN-814AP93
PCN-814AP609
PCN-814AP610
PCN-816AP611
PFH-728CP02-6
PCN-808AP82

DESCRIPTION

RELEASE VALVE SET
O RING

RELEASE VALVE

PIN

SPRING

BASE RELEASE VALVE
PIN

PED REL VALVE
SNAP RING
DESCRIPTION

PUMP PEDAL SET
BOLT M8X12
WASHER
CONNECTING ROD
SNAP PIN

WASHER

PEDAL PUMP PISTON
COTTER LINK

LINK

HEAD ASSY
HOOK BOLT
HOOK PIN
WASHER 8
WING NUT M8
HIGH BRACKET
WASHER 10
NUT M10
BOLT M12X35
WASHER 12
NUT M12

NUT M8
SPRING WASHER 8
BOLT M8X25

REQ

[ = S = S = = N S S SN

REQ

N N R NN R

N N NN BB DD BB DNONMNN

REF

614
615
616
617
618
619
620
621
622
623
624
625
626
627
628
629
630
631

GTRONGARM

PART NUMBER

PCN-814AP88

PCN-814AP615
PCN-814AP73

PCN-816AP617
PCN-816AP618
PCN-816AP619
PCN-816AP620
PCN-814AP71

PCN-816AP622
PCN-814AP623
PCN-816AP624
PCN-816AP625
PCN-816AP626
PCN-816AP627
PCN-816AP628
PCN-816AP629
PCN-816AP630
PCN-816AP91

www.strongarminc.com

816A HI-LIFT PRO 2 STG TRANS JACK PRODUCT # 030527

DESCRIPTION

CHAIN

PIN

BEARING
STATIONARY ROD
RETAINING RING 18
STATIONARY ROD
ADJUSTABLE SCREW
SPRING PIN

GRIP

SET SCREW M8*10
BOTTOM PLATE
RETAINING RING 16
CONNECTING ROD
TILTING SADDLE
CONNECTING ROD
SADDLE KIT
STATIONARY ROD
NUT M10

REQ

N P P P R P BMRPRRPRNNMNROWOBNSRDNMNON



